# The consensus statement of the Paediatric Section of the Polish Society of Anaesthesiology and Intensive Therapy on general anaesthesia in children over 3 years of age. Part I — general guidelines

Marzena Zielińska<sup>1</sup>, Alicja Bartkowska-Śniatkowska<sup>2</sup>, Magdalena Mierzewska-Schmidt<sup>3</sup>, Maciej Cettler<sup>4</sup>, Krzysztof Kobylarz<sup>5</sup>, Marcin Rawicz<sup>6</sup>, Andrzej Piotrowski<sup>7</sup>

<sup>1</sup>Chair and 1<sup>st</sup> Department of Anaesthesiology and Intensive Therapy, Wroclaw Medical University, Department of Paediatric Anaesthesiology and Intensive Therapy, University Hospital in Wroclaw, Poland <sup>2</sup>Department of Paediatric Anaesthesiology and Intensive Therapy, Karol Marcinkowski University of Medical Sciences in Poznań, Poland <sup>3</sup>Department of Paediatric Anaesthesiology and Intensive Therapy, Medical University of Warsaw, Poland <sup>4</sup>Department of Paediatric Anaesthesiology and Intensive Therapy, Regional Hospital in Toruń, Poland <sup>5</sup>Department of Anaesthesiology and Intensive Therapy, Collegium Medicum, Jagiellonian University, Department of Anaesthesiology and Intensive Therapy, University Children`s Hospital in Cracow, Poland <sup>6</sup>Warsaw Children`s Hospital, Poland <sup>7</sup>Department of Anaesthesiology and Intensive Therapy, and Intensive Therapy, Children`s Memorial Health Institute in Warsaw, Poland

Key words: general anaesthesia, children, statement

Anaesthesia in children is a challenge for anaesthetists, who typically care for adults. According to Polish legal regulations, a patient can to be anaesthetized by any anaesthetist possessing the relevant specialization certificate; nevertheless, the vital criterion to consider during anaesthesia in children is the clinical experience of physicians [1]. Permanent employment in a paediatric hospital as well as continuous post-graduate education allows and guarantees that handson experience in paediatric anaesthesia.

The Paediatric Section of the Polish Society of Anaesthesiology and Intensive Therapy (Sekcja Anestezjologii i Intensywnej Terapii Dziecięcej Polskiego Towarzystwa Anestezjologii i Intensywnej Terapii, PTAiIT) actively cooperates with national consultants and the Main Board of PTAiIT in the development of new standards and recommendations regarding anaesthesia in the paediatric population and in refining the specialization system. Thanks to this collaboration, the Specialization Program, effective since 1 October, 2014, was changed, i.e. the internship in paediatric anaesthesiology was prolonged to 60 workdays [2]. Anatomy and physiology, psychosocial features and pharmacokinetic/pharmacodynamic (PK/PD) models in paediatric patients are different from those in adults, necessitating the introduction of and adherence to particular rules and conditions during surgical procedures. One of these rules is an appropriately prepared and trained team of physicians and nurses; another requirement is a well-equipped operating room and a recovery room. Additionally, the hospital is obliged to ensure proper conditions for child hospitalization before and after surgery by organizing paediatric departments or at least assigning paediatric beds [1]. Special care should be directed to children with complex congenital malformations and/or severe concomitant systemic diseases [2].

The perioperative risk in paediatric patients is still higher than that in adults, 0.1–1.2 vs. 0.5–0.9 per 10,000 cases of anaesthesia; however, the incidence of cardiac arrest (CA) in the peri-anaesthesia period decreased below 0.014%, which most likely resulted from withdrawal of halothane from paediatric hospitals at the beginning of the 21st century [4]. Although the mortality rate due to CA in children remains high, i.e. up to 28%, it mainly pertains to severely ill patients (ASA III–V), particularly those after emergency procedures. According to Coté [5], the factors determining the safety of paediatric patients during procedural sedation and analgesia (PSA) primarily include the professional skills of healthcare providers performing the procedures and, to a lesser extent, the drugs used, except in cases of overdosing and drug interactions, which was also confirmed by Ungen von Sternberg and co-workers [6].

This article presents the consensus statement of the Paediatric Section of the Polish Society of Anaesthesiology and Intensive Therapy on general anaesthesia in children over 3 years of age and is an extension of the guidelines published in 2012 on general anaesthesia in children less than 3 years of age. Moreover, the article is an introduction to a more detailed section, which will include anaesthesia protocols and algorithms for this group of patients in individual diagnostic and surgical specialities [7].

## PREPARATION OF CHILDREN FOR ANAESTHESIA

All the activities prior to administering anaesthesia are to provide the optimal conditions for the anaesthetic procedure and to minimize the risk of complications. The basic difference in the preparation process between adults and paediatric patients is active participation of parents and/or legal caregivers in the latter case. Anaesthetists have to gain trust of both children and parents, which should facilitate successful induction of anaesthesia. According to Polish legal regulations, a written informed consent provided by parents/legal caregivers or a patient over 16 years of age for the suggested anaesthetic management is a prerequisite for delivering anaesthesia.

## PRE-ANAESTHESIA CONSULTATION

An anaesthetist should take the medical history and examine the child in the presence of his/her parents or legal caregivers at least 24 hours prior to surgery; in practice, however, history taking and physical examinations are most commonly performed on the day preceding the surgical procedure. The conversation with parents and children is to decrease their anxiety; thus, it should be adjusted to the child's age and consider the sources of anxiety characteristic of individual age groups, including separation from parents [1].

## MEDICAL HISTORY

An anaesthesiological questionnaire is an essential tool facilitating history taking . The questionnaire should contain questions about previous surgical and anaesthetic procedures, complications, infections of the upper and lower respiratory tract as well as allergies. It is worth remembering that respiratory tract infections result in airway hyperactivity, persisting for up to 6 weeks. Anaesthesia delivered during infections or within 2 post-infection weeks increases the risk of respiratory complications, so is passive smoking [6]. Rhinorrhoea, allergic and chronic rhinitis without general symptoms are not contraindications to anaesthesia for elective surgery [8].

Drug allergic reactions in children should be of special interest, particularly those to more than one drug. Allergies to soya, egg yolk lecithin and peanuts are not contraindications to the use of propofol [8]. Moreover, there is no rationale for modifying anaesthesia in patients with allergies to fish and seafood [8]. However, children hypersensitive to latex require special equipment; latex gloves and latex--containing devices should be avoided. Similar precautions should be taken in patients at high risk for latex allergy, which includes children with a history of more than three sensitizing allergens, an allergy to kiwi fruit or chocolate, as well as children after multiple surgical procedures, especially those with spina bifida [9].

Children with asthma are always at risk of perioperative complications, such as bronchospasm or anaphylactic reactions. To deliver anaesthesia for elective surgery in this group of children, their clinical condition should be stabilized. The drugs taken chronically should not be discontinued nor their doses reduced. The prophylactic administration of short-acting beta-2 mimetics (short-acting beta-agonists, SABAs) and/or corticosteroids should be considered [8].

During the pre-anaesthesia consultation, the principles of postoperative care should be explained, including pain management, prevention of nausea and vomiting, and timing of the first meal after surgery; generally, the child can eat and drink ad libitum, unless there are surgical contraindications. The parents/caregivers of children undergoing surgical procedures on an outpatient basis have to be provided with detailed information about where to look for help in case of alarming symptoms. Additionally, it has to be clarified whether parents/caregivers can provide private transportation home . The use of public transportation is contraindicated.

## PHYSICAL EXAMINATION

The extent of the physical examination differs in each child and depends on two main factors: information from the medical history and the child's permission. The basic elements of the physical examination include inspection of the nose and oral cavity plus chest auscultation. The airway should be assessed to determine the risk of difficult intubation.

Drug		Administration route				
	Oral	Intranasal	Intravenous			
Midazolam	0.5 mg kg <sup>-1</sup> (max. 15 mg)	0.2 mg kg <sup>-1</sup>	0.1 mg kg <sup>-1</sup>			
Dexmedetomidine	1–2 mcg kg <sup>-1</sup>	1 mcg kg <sup>-1</sup>	-			
Clonidine	4–5 mcg kg <sup>-1</sup>	2 mcg kg <sup>-1</sup>	-			

#### Table 1. Dosage of premedication drugs in children

# LABORATORY TESTS

It is recommended to perform the basic panel of laboratory tests before elective surgery, and their range depends on the type and extent of surgery as well as the child's general state. In generally healthy children scheduled for low bleeding risk procedures, laboratory tests are not required. In the remaining cases, the results of tests performed within the past 3 months could be accepted, providing that the child's health status has not changed. The range of laboratory tests should always be assessed on a case-by-case basis.

## FASTING BEFORE ANAESTHESIA

In anaesthesia for elective procedures, the "6:4:2" rule is followed, i.e. no intake of solid food and milk formula for at least 6 hours before anaesthesia, of mother's milk for 4 hours and of clear, non-carbonated fluids for 2 hours. Prolongation of fasting over the minimum requirements puts the children at risk of aspiration of low pH gastric contents [10,11].

In emergency or urgent procedures, anaesthetic procedures for "full stomach" patients should be used.

#### PREMEDICATION

Premedication is to reduce or eliminate anxiety and provide the optimal conditions for induction of anaesthesia. For this purpose, midazolam is most frequently used. Beside its potent anxiolytic and sedative effects, midazolam induces retrograde amnesia and the child does not recall events in the operating room [12]. Another asset of midazolam is its different routes of administration (Table 1). Paradoxically, the drug can induce agitation in some children; in such cases, it should not be used.

Another solution is the administration of agonists of alpha-2 receptors — clonidine and dexmedetomidine, which induce anxiolytic and analgesic effects (Table 1) [13, 14].

The optimal method of reassuring a child is the presence of properly prepared parents until the child falls asleep. However, the parents' anxiety and inability to control emotions could be completely counterproductive. Therefore, in each case, the presence of the parents should be meticulously considered (parental presence induction anaesthesia — PPIA) [15–17].

Recently, the role of different distractive methods has been emphasized (talking to patients about topics far removed from medical reality, smartphones, tablets, toys, presence of clowns in the operating room, etc.) [18–23].

Another element of child's preparation for anaesthesia is skin anaesthesia at the site of the puncture. EMLA cream or patch (60 minutes before puncture), Ametop gel or lidocaine gel under an occlusive dressing (30 minutes before puncture) could be used [23].

## INDUCTION OF ANAESTHESIA

Intravenous or inhalation induction of anaesthesia is mainly performed in children. In emergency cases, with no venous access, intraosseous induction can be applied [24]. The choice of administration route should consider the patient's safety, the anaesthetist's skills and the patient's preferences. There is no explicit evidence that the type of anaesthesia induction is correlated with the incidence of respiratory and circulatory complications, postoperative vomiting or behavioural disorders [25]. Inhalation induction requires experience; therefore, for anaesthetists who do not anaesthetise children on a regular basis, the intravenous route appears to be the better choice.

The safest and most recommended route of anaesthesia induction in children with impaired upper airway patency is inhalation induction with a mixture of sevoflurane and oxygen.

Rapid sequence induction (RSI) is indicated in fullstomach patients. Pharmacological methods to prevent aspiration in full-stomach patients, including metoclopramide, antacids and H2-receptor antagonists, are currently not recommended, except in pregnant women (quality of evidence 1++; level of recommendation A) [11]. Since the oxygen reserve in children is limited, RSI is frequently modified, with mask ventilation and pressures not exceeding 10–12 mm Hg before endotracheal intubation. Sellick's manoeuvre is not recommended because its efficacy has not been proven [25].

### INHALATION INDUCTION

Table 2 presents the indications and contraindications for inhalation induction. The anaesthetic of choice during inhalation induction is sevoflurane. It should be explained to a child how to breathe ("like an astronaut" or "like a pilot", through a mask, "blowing" a balloon). Induction under

#### Table 2. Indications and contraindications to inhalation induction in children

Indications to inhalation induction	Contraindications to inhalation induction
Difficult intubation expected (intravenous access should be previously ensured)	Full stomach
Fear of needle	Risk of malignant hyperthermia
Difficult vascular access (unless starting with anaesthesia without intravenous access is not connected with additional risk for patient)	Fear of mask

#### Table 3. Methods of inhalation induction\*

Gradual increasing of anaesthetics	Usual respiratory volumes	One or three vital capacities
Long-lasting	Intubation and placing of laryngeal mask possible	Fast, smooth induction
Do not eliminate excitation phase	without muscle relaxants	Easy going through initial excitation phase
	Easy going through excitation phase	needs a child's cooperation

\*it should be avoided hyperventilation and concentrations of sevoflurane over 6% for spontaneously breathing patients and 5% during support ventilation and do not exceed 1.5 MAC in maintenance phase of anaesthesia

Table 4. Dosage of	of anaesthetic dru	gs in intravenous	induction

Drug	Dose (i.v.)	Drug	Dose i.v.
Propofol	2–4 mg kg <sup>-1</sup>	Fentanyl	2–5 mcg kg <sup>-1</sup>
Thiopentone	4–6 mg kg <sup>-1</sup>	Remifentanil	0.5–1 mcg kg <sup>-1</sup>
Etomidate	0.3 mg kg <sup>-1</sup>	Sufentanil	0.5–1 mcg kg <sup>-1</sup>
Ketamine	1–2 mg kg <sup>-1</sup>		

physical coercion should be avoided [26]. The methods of inhalation induction are presented in Table 3.

To obtain a quicker effect during inhalation induction, a mixture of nitrous oxide and oxygen could be used as a carrier gas in children without contraindications; in the remaining cases, 100% oxygen or a mixture of oxygen and air can be administered. The advantages of inhalation induction include painlessness and reversibility, while the disadvantages are the risk of laryngospasm and higher incidence of transient postoperative agitation [26].

#### INTRAVENOUS INDUCTION

Intravenous induction requires intravenous cannulation. Unless other methods are used, the proven way to distract a child is to request an intense cough immediately before the provision of intravenous access [27]. The drug of choice in children who are in a good general status is propofol, mainly due to quick recovery, effective suppression of airway reflexes and antiemetic action. Pain at the injection site is a disadvantage, but the pain could be alleviated by the administration of lidocaine at the dose of 0.1–0.2 mg kg<sup>-1</sup> [22].

Other induction drugs include thiopental, etomidate (recommended in children with cardiovascular risks) and ketamine. Ketamine is particularly indicated in children with shock and congenital heart failure, when the preservation of systemic vascular resistance is essential, as well as in

Table 5. Dosage of opioids in intravenous induction

cases when spontaneous breathing has to be maintained (dosing in Table 4).

In addition to anaesthetics, opioids are also used during the induction of anaesthesia; in children, these drugs should be administered by a slow infusion; otherwise, cough and chest rigidity impeding ventilation can develop (see the dosage in Table 5). Muscle relaxants are usually administered before endotracheal intubation. Routinely, drugs from the non-depolarizing group are used; the choice of a drug is determined by its duration of action. Atracurium or cisatracurium are indicated in children with liver and kidney failure. When a quick onset of action is needed, e.g. during RSI, rocuronium is administered, which provides the intubation conditions similar to those induced by suxamethonium [24] (Table 6).

## MAINTENANCE OF ANAESTHESIA

Anaesthesia is most commonly maintained with opioids and inhalational anaesthetics in a mixture of oxygen and air or oxygen and nitrous oxide. Due to its irritating effects on the airway, desflurane should be avoided in children with asthma [28].

Some surgical procedures require good muscle relaxation. The lungs are ventilated according to the principles of the lung protective strategy using positive end-expiratory pressure (PEEP). Low flow anaesthesia (LFA) techniques are

Drug	Dose (mg kg <sup>-1</sup> )	Onset of action (min)	Duration of action (min)
Vecuronium	0.1–0.15	2–3	20–40
Rocuronium	0.6–1.2	< 1–1,5	30–40
Atracurium	0.4–0.6	1,5	30-40
Cisatracurium	0.1–0.2	2	30-40
Mivacurium	0,15–0,25	2–2,5	10–30
Succinylcholine	1–2	0,5–1	3– 5

Table 6. Dosage of muscle relaxants in anaesthesia induction (intubation doses)

also acceptable, but not in children < 2 years of age or with body weight < 20 kg due to the risk of hypoxia [29, 30]. Alternatively, total intravenous anaesthesia (TIVA) can be performed, most commonly with propofol; however, the depth of anaesthesia should be monitored to avoid awareness during surgery. In children with hemodynamic instability, TIVA with ketamine can be used.

# MONITORING

Monitoring during anaesthesia is enforced by the Ordinance of the Ministry of Health of 20 December, 2012 [1]. In cases of "non-cooperating" children, monitoring devices can be connected after the induction of anaesthesia.

## INTRAOPERATIVE FLUID THERAPY

During anaesthesia, isotonic crystalloids are recommended, preferably balanced, without glucose or containing 1% of glucose. Hyponatraemic or hypotonic solutions (e.g. 5% glucose, solution 2:1, 1:1) are contraindicated due to the risk of acute hyponatraemia, leading to cerebral oedema.

# WAKING UP FROM ANAESTHESIA

Waking up of a child, especially at the moment of extubation or LMA removal can be accompanied by adverse reactions, such as a laryngospasm. In such cases, a pre--established plan is needed; unless managed in a timely fashion, laryngospasm could cause hypoxia or even cardiac arrest. Extubation after complete waking up of a child is considered to be safer, but is more commonly accompanied by agitation. Extubation during sleep prevents excessive agitation after anaesthesia; however, this protocol is only recommended for experienced anaesthetists.

# POSTOPERATIVE PAIN MANAGEMENT — GENERAL PRINCIPLES

The basic rule of postoperative pain management is multimodal analgesia, in which drugs with different modes of action are combined that can be adjusted to the pain intensity as well as the age and general health of a child [31, 32]. Analgesics are administered at regular intervals (adjusted to the pharmacokinetic and pharmacodynamic characteristics of the drug in particular age groups) or via continuous infusions.

The prudent choice of the route of administration is mandatory — intramuscular administration in all children and rectal administration in oncology patients should be avoided (due to the risk of perirectal abscess).

Regular evaluation of pain management effectiveness is essential by using appropriate scales adjusted to the patient's age.

# POSTOPERATIVE PAIN MANAGEMENT IN CHILDREN ACCORDING TO THE EXTENT OF SURGICAL TRAUMA

Pharmacotherapy before surgery — pre-emptive analgesia:

- 1. Topical anaesthesia of skin (e. g. with an EMLA cream);
- 2. A loading dose of paracetamol or metamizole, given orally or intravenously.
- After surgery multimodal analgesia combining analgesics and regional anaesthesia techniques, depending on the following categories:
  - Surgical procedures associated with slight organ and tissue trauma – postoperative pain intensity < 4 points according to NRS or VAS:
    - 1. day local analgesia injections around the expected incision line with 1% lidocaine, 0.125-0.25% bupivacaine or 0.2% ropivacaine; paracetamol in combination with NSAIDs and/or metamizole orally or intravenously;
    - 2.–3. day paracetamol or NSAID or metamizole orally.
  - Surgical procedures associated with moderate tissue trauma — postoperative pain intensity 4–6 points according to NRS or VAS.
    - 1. day local analgesia as in category I and peripheral blocks using ultrasound imaging;
    - 1. day as in category l; additionally, low doses of opioids when requested – using nurse- controlled

#### Table 7. Scales for evaluation of pain intensity

Self-assessment scales	Scales based on behavior or behavior together with physiological parameters		
FACES Scale (Wong-Baker) 3.–18. years of age. Faces Pain Score Scale — Revised 4.–12. years of age. VAS (Visual Analogue Scale) and NRS (Numerical Rating Scale) ≥ 8 years of age. Pieces of Hurt Tool Scale 3.–8. years of age.	Children and adolescents without cognitive disorders Children and adolescents with cognitive disorders	FLACC (Face, Legs, Arms, Cry, and Consolability) Scale 1.–18. years of age PPPM (Parents Postoperative Pain Measure) scale NCCPC-PV (Non-Communicating Children's Pain Checklist- Postoperative Version) Scale 3.–18. years of age PPP (The Pediatric Pain Profile) Scale1.–18. years of age. FLACC-Revised (Face, Legs, Arms, Cry, and Consolability) Scale 4.–18. years of age	

#### Table 8. Non-opioid analgesics

Non-opioid analgesics	Body mass (kg)	Dose	Intervals between doses (hours)	Maximal daily dose	Remarks
Paracetamol	10–50	15 mg kg⁻¹ <i>i.v., p.o</i> .	4–6	60 mg kg <sup>-1</sup>	Time of administration of maximal dail
	> 50	1.0 g <i>i.v., p.o</i> .	4–6	4.0 g	dose 48–72 hours.
Metamizole	10–50	10–15 mg kg <sup>-1</sup> i.v. 5–20 mg kg <sup>-1</sup> p.o.	6–8	60 mg kg <sup>-1</sup>	Registered > 15. years of age
	> 50	1.0 g <i>i.v., p.o</i> .	6–8	4.0–5.0 g	

Table 9. Non-steroidal antiinflammatory drugs (NSAIDs)

NSAID	Dose	Intervals between doses (hours)	Maximal daily dose	Remarks
Ibuprofen	5–10 mg kg <sup>-1</sup> <i>p.o./p.r</i> .	6-8	30 mg kg <sup>-1</sup>	Registered > 3. months of age.
Ketoprofen	50–100 mg <i>i.v</i> . 1 mg kg <sup>-1</sup>	6-8-12	200 mg 4 mg kg <sup>-1</sup>	Registered > 15. years of age
Diclofenac	50–150 mg <i>p.o./p.r.</i> 1 mg kg <sup>-1</sup> <i>p.r.</i>	8	150 mg 3 mg kg <sup>-1</sup>	Registered > 14. years of age
Nimesulid	100 mg <i>p.o</i> .	12	200 mg	Registered > 12. years of age

analgesia (NCA), or patient-controlled analgesia (PCA) with opioids when appropriate devices are available.

- 2.-3. day as in category I.
- III. Surgical procedures associated with substantial tissue trauma — postoperative pain intensity > 7 points according to NRS or VAS.
  - 1. day local analgesia as in category I or regional analgesia, which is a continuation of operative anaesthesia — continuous epidural anaesthesia, spinal anaesthesia, paravertebral anaesthesia; blocks of peripheral nerves and plexuses with the use of ultrasound imaging;
  - 1. day continuous intravenous opioid infusion
     at a dose determined by titration only in ICU or PCA with opioids;

 2.-3. day — modification of analgesic management of day 1 based on pain intensity evaluation [32-35].

# EVALUATION AND MEASUREMENT OF PAIN INTENSITY IN CHILDREN

The majority of guidelines recommend using different scales for the evaluation of pain intensity that are appropriate for the age of child and the clinical situation. The most frequently used scales in children are based on self-assessment: Wong-Baker FACES scale, numerical rating scale (NRS), and visual analogue scale (VAS) or on child behaviour or behaviour together with physiological parameters, which are presented in Table 7.

Tables 8–11 present the dosage of drugs used for postoperative pain management [31–35].

Opioid	Administration route	Dose	Intervals between doses (hours)	Infusion	Remarks
Morphine	i.v./s.c.	0.05–0.2 mg kg <sup>-1</sup>	3–4	10–40 mcg kg <sup>-1</sup> h <sup>-1</sup>	Patients monitoring
	p.o.	0.2–0.5 mg kg <sup>-1</sup>	4		mandatory
Fentanyl	i.v.	1–5 mcg kg <sup>-1</sup>		0.5–2.5 mcg kg <sup>-1</sup> h <sup>-1</sup>	Only in intensive care units
Sufentanil	i.v.	0.05–0.5 mcg kg <sup>-1</sup>		0.05–1 mcg kg <sup>-1</sup> h <sup>-1</sup>	Only in intensive care units
Tramadol	i.v.	1–2 mg kg <sup>-1</sup>	4–6	0.07–0.25 mg kg <sup>-1</sup> h <sup>-1</sup>	Registered > 12. years of age
Oxycodone	i.v./p.o.	0.05–0.15 mg kg <sup>-1</sup>	3–4		Registered > 12. years of age
Nalbuphine	i.v.	0.1–0.2 mg kg <sup>-1</sup>	3–6	Bolus 0.2 mg kg <sup>-1</sup> Infusion 0.1 mg kg <sup>-1</sup> h <sup>-1</sup>	Registered > 18. months of age

#### Table 10. Opioids

Table 11. Patient's controlled analgesia

Drug	Initial dose	Infusion	Bolus	Maximal 4-hours dose	Time of pomp blockade
Morphine	50–100 mcg kg <sup>-1</sup>	1–4 mcg kg <sup>-1</sup> h <sup>-1</sup>	10–20 mcg kg <sup>-1</sup>	300 mcg kg <sup>-1</sup>	10–15 min
Fentanyl	0.5–1 mcg kg <sup>-1</sup>	0.5–1 mcg kg <sup>-1</sup> h <sup>-1</sup>	0.5–1 mcg kg <sup>-1</sup>	4–8 mcg kg <sup>-1</sup>	5–10 min
Oxycodone	0.03 mcg kg <sup>-1</sup>		0.03 mcg kg <sup>-1</sup>		5–10 min
Nalbuphine	0.1–0.2 mg kg <sup>-1</sup>	0.02 mg kg <sup>-1</sup> h <sup>-1</sup>	0.02 mg kg <sup>-1</sup>	0.4 mg kg⁻¹ Maximal 2-hours dose	5 min

## ACKNOWLEDGEMENTS

- 1. The authors declare no financial disclosure.
- 2. The authors declare no conflicts of interest.

#### **Piśmiennictwo:**

- Rozporządzenie Ministra Zdrowia z dnia 20 grudnia 2012 r. w sprawie standardów postępowania medycznego w dziedzinie anestezjologii i intensywnej terapii dla podmiotów wykonujących działalność leczniczą. Dz. U. 13.15, 2013.
- https://www.google.pl/search?q=Akredytacja2014-program-anestezjologia-i-intensywna-terapia-2.pdf&ie=utf-8&oe=utf-8&gws\_rd=cr&ei =0wL9VtbTD4XX6AS2zpeQBw; 2.12.2015.
- Mellin-Olsen J, Staender S, Whitaker DK, Smith AF: The Helsinki Declaration in patient safety in anaesthesiology. Eur J Anaesthesiol 2010; 27: 592–597. doi: 10.1097/EJA.0b013e32833b1adf.
- Paterson N, Waterhouse P: Risk in paediatric anaesthesia. Paediatr Anaesth 2011; 21: 848–857: doi: 10.1111/j.1460-9592.2010.03366.x.
- Cote CJ, Notterman DA, Karl HW, Weinberg JA, McCloskey C: Adverse sedation events in pediatrics: a critical incident analysis of contributing factors. Pediatrics 2000; 105: 805–814.
- Ungern-Sternberg B, Boda K, Chambers N et al.: Risk assessment for respiratory complications in paediatric anaesthesia: a prospective cohort study. Lancet 2010; 376: 773–783. doi: 10.1016/S0140-6736(10)61193-2.
- Manowska M, Bartkowska-Śniatkowska A, Zielińska M et al.: The consensus statement of the Paediatric Section of the Polish Society of Anaesthesiology and Intensive Therapy on general anaesthesia in children under 3 years of age. Anaesthesiol Intensive Ther 2013; 45: 119–133 doi: 10.5603/AIT.2013.0027.
- Bosenberg AT: Anesthesia and perioperative medicine in Pediatric Anesthesia. In: Astuto M (ed.): Intensive care and pain: standarization in clinical practice. Springer Science, Springer Milan Heidelberg New York Dordrecht London ISBN 978-88-470-2685-8 (eBook) 2013; 8: 95–102.
- Demaegd J, Soetens F, Herregods L: Latexallergy: a challenge for anaesthetists. Acta Anaesthesiol Belg 2006; 57: 127–135.

- Brady M, Kinn S, Ness V et al.: Preoperative fasting for preventing perioperative complications in children. Cochrane Database Syst Rev 2009: CD005285. doi: 10.1002/14651858.
- Smith I, Kranke P, Murat I et al. European Society of Anaesthesiology: Perioperative fasting in adults and children: guidelines from the European Society of Anaesthesiology. Eur J Anaesthesiol 2011; 28: 556–569. doi: 10.1097/EJA.0b013e3283495ba1.
- Schmidt AP, Valinetti EA, Bandeira D, Bertacchi MF, Simões CM, Auler JO Jr: Effect of preanesthetic administration of midazolam, clonidine and dexmedetomidine on postoperative pain and anxiety in children. Pediatr Anesth 2007; 17: 667–674.
- Yuen V, Hui T, Irvin M et al.: A comparison of intranasal dexmedetomidine and oral midazolam for premedication in pediatric anesthesia: a double blinded randomized controlled trial. Anesth Analg 2008; 106: 1715–1721. doi: 10.1213/ane.0b013e31816c8929.
- Gerlach AT, Dasta JF: Dexmedetomidine: an update review. Ann Pharmacother 2007; 41: 245–252.
- Kain ZN, Mayes LC, Wang SM et al.: Parental presence and a sedative premedication for children undergoing surgery. Anesthesiology 2000; 92: 939–946.
- Kain ZN, Caldwell-Andrews AA, Krivutza DM et al.: Trends in the practice of parental presence during induction of anesthesia and the use of preoperative sedative premedication in the United States, 1995–2002; results of a follow up national survey. Anesth Analg 2004; 98: 1252–1259.
- Kain ZN, Caldwell-Andrews AA, Mayes LC et al.: Family-centered preparation for surgery improves preoperative outcomes in children; a randomized controlled trial. Anesthesiology 2007; 106: 65–74.
- McEven A, Moorth C, Quantock C, Rose H, Kavanagh R: The effect of videotaped preoperative information on parental anxiety during anesthesia induction for elective pediatric procedures. Paediatr Anaesth 2007; 17: 534–539.
- Patel A, Schieble T, Davidson M et al. Distraction with a hand-held video game reduces pediatric preoperative anxiety. Paediatr Anaesth 2006; 16: 1019–1027.
- Golan G, Tighe P, Dobija N, Perel A, Keidan I: Clowns for the prevention of anxiety in children: a randomized controlled trial. Paediatr Anaesth, 2009; 19: 262–266. doi: 10.1111/j.1460-9592.2008.02903.x.

- Vagnoli L, Caprilli S, Messeri A: Parental presence, clowns or sedative premedication to treat preoperative anxiety in children: what could be the most promising option? Paediatr Anaesth, 2010; 20: 937–943. doi: 10.1111/j.1460-9592.2010.03403.x.
- Seiden SC, McMullan S, Sequera-Ramos L et al.: Tablet-based Interactive Distraction (TBID) vs oral midazolam to minimize perioperative anxiety in pediatric patients: a noninferiority randomized trial. Paediatr Anaesth 2014; 24: 1217–1223. doi: 10.1111/pan.12475.
- Zielinska M, Holtby H, Wolf A: Pro-con debate: intravenous vs inhalation induction of anesthesia in children. Paediatr Anaesth 2011; 21: 159–168. doi:10.1111/j.1460-9592.2010.03488.x
- Neuhaus D, Weiss M, Engelhardt T et al.: Semi-elective intraosseous infusion after failed intravenous access in pediatric anesthesia Paediatr Anaesth 2010; 20: 168–171. doi: 10.1111/j.1460-9592.2009. 03244.x.
- Ortiz AC1, Atallah AN, Matos D, da Silva EM: Intravenous versus inhalational anaesthesia for paediatric outpatient surgery. Cochrane Database Syst Rev. 2014; CD009015. doi: 14651858.CD009015.pub2.
- Tan L, Meakin GH: Anaesthesia for the uncooperative child. Contin Educ Anaesth Crit Care Pain 2010; 10: 48–52. doi: 10.1093/bjaceaccp/mkq003.
- Usichenko TI, Pavlovic D, Foeller S, Wendt M: Reducing venipuncture pain by a cough trick: A randomized crossover volunteer study. Anesth Analg 2004; 98: 343–345.
- Ungern-Sternberg B. Saudan S, Petak F, Hantos Z, Habre W: Desflurane but not sevoflurane impairs airway and respiratory tissue mechanics in children with susceptible airways. Anesthesiology 2008; 108: 216–224. doi: 10.1097/01.anes.0000299430.90352.d5.

- Nasr V, Emmanuel J, Deutsch N et al.: Carbon monoxide re-breathing during low-flow anaesthesia in infants and children. Br J Anaesth 2010; 105: 836–841. doi: 10.1093/bja/aeq271.
- Levy RJ, Nasr VG, Rivera O et al.: Detection of carbon monoxide during routine anesthetics in infants and children. Anesth Analg 2010; 110: 747–753. doi: 10.1213/ANE.0b013e3181cc4b9f.
- Russell P, von Ungern-Sternberg BS, Schug SA: Perioperative analgesia in pediatric surgery. Curr Opin Anaesthesiol 2013; 26: 420–427. doi: 10.1097/ACO.0b013e3283625cc8.
- Macintyre PE, Schug SA, Scott DA, Visser EJ, Walker SM; APM: SE Working Group of the Australian and New Zealand College of Anaesthetists and Faculty of Pain Medicine: Acute pain management: scientific evidence. 3rd edition, ANZCA & FPM, Melbourne 2010
- Good Practice in Postoperative and Procedural Pain Management 2<sup>nd</sup> Edition, 2012. A Guideline from the Association of Paediatric Anaesthetists of Great Britain and Ireland. Paediatr Anaesth, 2012; 22 (Suppl. 1): 1–7 doi: 10.1111/j.1460-9592.2012.03838.x.
- 34. WHO guidelines on the pharmacological treatment of persisting pain in children with medical illnesses. World Health Organization 2012.
- Kalbowiak J: Leczenie bólu ostrego u dzieci w warunkach szpitalnych — część 1–3. Standardy Medyczne/Pediatria 2014; 11: 113–129.

## Corresponding author:

dr n. med. Marzena Zielińska Katedra i I Klinika Anestezjologii i Intensywnej Terapii Uniwersytet Medyczny we Wrocławiu ul. Borowska 213, 50–556 Wrocław e-mail: marzena.zielinska@gmail.com